

Palestinian Essential Medicine List 2024
(653 items , 463 active ingredients)

1. ANAESTHETICS, PREOPERATIVE MEDICINES AND MEDICAL GASES		
	1.1 General anaesthetics	
	1.1.1 Inhalational medicines	
M-011-0002	1. Isoflurane	Vial :100ml
G- 001-0101	2. Nitrous oxide	Inhalation
G- 001-0100	3. Oxygen	Inhalation
M-011-0050	4. Sevoflurane	Vial :100%
	1.1.2 Injectable medicines	
M-011-0005	5. Ketamine HCL	Injection: 500 mg
M-011-0020	6. Propofol	Injection:200 mg
	1.2 Local anaesthetics	
M-012-0003	7. Bupivacaine HCL	Injection :0.5%
M-012-0015	8. Bupivacaine HCL with Dextrose	Injection for spinal anaesthesia (spinal heavy):0.5% +80 mg/ml
M-251-0010	9. Ephedrine HCL	Injection: 50 mg/ml
M-012-0020	10. Lidocaine HCL	Injection IV: 1% (10ml)
M-012-0025	11. Lidocaine HCL	Injection IV: 2% (10ml)
M-012-0030	12. Lidocaine HCL	Injection IV: 4% (10ml)
M-012-0045	13. Lidocaine HCL + Adrenaline	Carpule: 2% (1.8ml)
M-012-0043	14. Lidocaine HCL without adrenaline or alike	cartridge :2% (1.7-2.2 ml)
M-012-5000	15. Lidocaine HCL	Gel: 2% sterile (11g)
M-012-5006	16. Lidocaine HCL	Gel: 2% non-sterile (30g)
	1.3 Preoperative medication and sedation for short-term procedures	
M-032-0005	17. Atropine sulfate	Ampoule: 1 mg
M-011-0015	18. Midazolam	Ampoule IM, IV: 5mg
M-022-9015	19. Morphine	Ampoule: 10 mg
	1.4 Medical gases	
G- 001-0100	20. Oxygen	Inhalation
	1.5 Others	
M-331-2016	21. Soda lime	Liter
2. MEDICINES FOR PAIN MANAGEMENT		
	2.1 Non-opioids and non-steroidal anti-inflammatory medicines (NSAIMS)	
M-021-1100	22. Diclofenac sodium or potassium	Tablet: 50mg
M-021-0010	23. Diclofenac sodium	Ampoule IM: 75 mg
M-021-1025	24. Ibuprofen	Tablet :400 mg
M-021-2003	25. Ibuprofen	Oral suspension:100 mg/5ml (100ml)
M-021-6010	26. Indomethacin	Suppository: 100mg
M-021-1030	27. Paracetamol	Tablet: 500 mg
M-021-2004	28. Paracetamol	Oral syrup: 125 mg/5ml (100ml)
M-021-0026	29. Paracetamol	Vial IV: 1 g
M-021-6015	30. Paracetamol	Suppository: 150 mg
	2.2 Opioid analgesics	
M-022-9005	31. Fentanyl	Ampoule: 0.1mg/2ml (0.05/ml)
M-022-9010	32. Fentanyl	Ampoule: 0.5 mg/10ml (0.05/ml)
M-022-9021	33. Fentanyl	Transdermal Patch: 25 mcg/hr
M-022-9008	34. Fentanyl	Transdermal Patch: 50 mcg/hr

M-022-9015	35. Morphine	Ampoule: 10mg
M-022-9025	36. Morphine	Tablet CR :30mg
M-022-9027	37. Morphine	Tablet IR: 15 mg
M-022-9034	38. Oxycodone HCL	Oral syrup :2 mg/ml (50ml)
M-022-9031	39. Oxycodone HCL+ Paracetamol	Tablet :5mg + 325mg
M-022-9070	40. Oxycodone HCL+Paracetamol	Tablet:10mg +325mg
M-022-9036	41. Oxycodone HCL+ Naloxone	Tablet ER: 20 mg +10 mg
M-022-9045	42. Pethidine	Ampoule :100 mg
M-022-9050	43. Pethidine	Ampoule: 50 mg
3. ANTIALLERGICS AND MEDICINES USED IN ANAPHYLAXIS		
M-125-0005	44. Adrenaline (Epinephrine)	Ampoule: 1mg/ml
M-041-1005	45. Chlorpheniramine maleate	Tablet: 2mg
M-041-2006	46. Chlorpheniramine maleate	Oral syrup: 2mg/5ml (100ml)
M-195-0005	47. Dexamethasone	Ampoule: 4 mg
M-195-1005	48. Dexamethasone	Tablet: 0.5mg
M-195-0015	49. Hydrocortisone	Vial:100mg
M-041-1030	50. Loratadine or alike	Tablet: 10 mg
M-125-0022	51. Noradrenaline (Norepinephrine)	Ampoule: 4mg
M-251-0111	52. Omalizumab	Injection: 150mg
M-195-1025	53. Prednisolone	Tablet: 5mg
M-195-1020	54. Prednisolone	Tablet: 20 mg
M-041-0005	55. Promethazine	Ampoule: 50 mg
4. ANTIDOTES AND OTHER SUBSTANCES USED IN POISONINGS		
	4.1 Non-specific	
M-031-2005	56. Activated Charcoal	Suspension: 50g (250 ml)
	4.2 Specific	
M-032-0001	57. Acetylcysteine	Injection :20 % (10 ml)
M-032-0005	58. Atropine sulfate	Ampoule: 1 mg
M-032-1001	59. Deferasirox	Tablet: 250 mg
M-032-1004	60. Deferasirox	Tablet: 500 mg
M-032-0035	61. Deferoxamine	Vial: 500 mg
M-032-0010	62. Flumazenil	Ampoule:0.5 mg (0.1 mg /ml)
M-032-0015	63. Methylene blue	Ampoule: 1% (10 mg/ml)
M-032-9010	64. Naloxone	Ampoule: 0.4mg (0.4mg/ml)
M-032-0020	65. Neostigmine	Ampoule: 2.5mg
M-032-0025	66. Obidoxime HCL	Ampoule
M-032-1005	67. Penicillamine	Capsule: 250mg
M-032-1050	68. Sevelamer	Tablet: 800 mg
M-282-8005	69. Sodium polystyrene sulfonate	Powder:454 g
5. ANTICONVULSANTS/ANTIEPILEPTICS		
M-051-2005	70. Carbamazepine	Oral Syrup: 2% (250 ml)
M-051-1005	71. Carbamazepine	Tablet: 200 mg
M-051-1008	72. Carbamazepine	Tablet CR: 200 mg
M-051-1010	73. Clonazepam	Tablet: 2 mg
M-051-3005	74. Clonazepam	Oral drops: 2.5mg/ml (10ml)
M-051-1019	75. Lamotrigine	Tablet: 25 mg
M-051-1022	76. Lamotrigine	Tablet: 100 mg
M-051-1026	77. Levetiracetam	Tablet: 500 mg

M-051-2007	78. Levetiracetam	Oral solution:100mg/ml
M-051-0010	79. Levetiracetam	Injection: 100 mg/ml
M-292-0000	80. Magnesium sulfate	Injection: 50%
M-241-1015	81. Phenobarbital	Tablet: 15 mg
M-241-1107	82. Phenobarbital	Tablet: 100 mg
M-241-0036	83. Phenobarbital	Injection:200 mg (200 mg/ ml)
M-051-0005	84. Phenytoin sodium	Vial: 250mg (50 mg/ml)
M-051-1025	85. Phenytoin sodium	Capsule: 100 mg
M-051-1035	86. Sodium valproate	Tablet: 200 mg
M-051-2010	87. Sodium valproate	Oral liquid: 200 mg/5 ml (110ml)
M-051-1037	88. Sodium valproate + Valproic acid	Tablet SR: 333mg + 145mg
M-051-1038	89. Topiramate	Tablet: 25 mg
M-051-1040	90. Topiramate	Tablet: 100 mg
M-051-1045	91. Vigabatrin	Tablet: 500 mg
6. ANTI-INFECTIVE MEDICINES		
	6.1 Anthelmintics	
	6.1.1 Intestinal anthelmintics	
M-083-1005	92. Albendazole	Tablet: 400 mg
M-083-1025	93. Mebendazole	Tablet: 100 mg
M-083-2010	94. Mebendazole	Oral liquid: 100 mg/5 ml (30 ml)
	6.1.2 Antifilarials	
M-083-1005	95. Albendazole	Tablet: 400 mg
	6.1.3 Cysticidal medicines	
M-083-1005	96. Albendazole	Tablet: 400 mg
M-083-1025	97. Mebendazole	Tablet: 100 mg
	6.2 Antibacterials	
	6.2.1 Beta Lactams	
M-081-1015	98. Amoxicillin	Capsule: 500 mg
M-081-2028	99. Amoxicillin	Oral suspension: 400 mg/5ml (70 ml)
M-081-0010	100.Amoxicillin + Clavulanic acid	Vial: 1g + 200 mg
M-081-1009	101.Amoxicillin + Clavulanic acid	Tablet: 500 mg+125 mg
M-081-2039	102.Amoxicillin + Clavulanic acid	Suspension:(400mg+57mg)/5ml
M-081-0020	103.Ampicillin	Vial :1 g
M-081-0120	104.Benzathine benzylpenicillin	Vial: 1.2 million IU
M-081-0095	105.Benzylpenicillin crystalline	Vial: 10 million IU
M-081-1040	106.Cephalexin	Capsule: 500 mg
M-081-0030	107.Cefazolin	Vial: 1 g
M-081-0037	108.Cefotaxime	Vial: 1 g
M-081-0045	109.Ceftriaxone	Vial: 1 g
M-081-0050	110.Cefuroxime	Vial: 750mg
M-081-1030	111.Cefuroxime	Tablet: 500 mg
M-081-1020	112.Cefuroxime	Tablet: 250 mg
M-081-0040	113.Ceftazidime	Vial: 1g
M-081-0070	114.Cloxacillin	Vial: 500mg
M-081-0079	115.Meropenem	Vial: 1 g
M-081-1090	116.Phenoxymethyl penicillin (Penicillin V)	Tablet: 500 mg
M-081-0113	117.Piperacillin + Tazobactam	Vial: 4 g + 0.5 g
	6.2.2 Others	
M-081-0005	118.Amikacin	Injection: 500 mg
M-081-1018	119.Azithromycin	Tablet or Capsule: 250 mg

M-081-2003	120.Azithromycin	Oral suspension:200 mg/5ml (22.5 ml)
M-081-0055	121.Chloramphenicol	Vial: 1 g
M-081-0060	122.Ciprofloxacin	Vial: 200mg
M-081-1050	123.Ciprofloxacin	Tablet: 500 mg
M-081-0065	124.Clindamycin	Ampoule: 600mg
M-081-0068	125.Colistin or Colistimethate sodium	Vial: 1 million IU
M-081-1055	126.Doxycycline	Tablet or capsule: 100 mg
M-081-1060	127.Erythromycin	Tablet: 250 mg
M-081-2010	128.Erythromycin	Oral suspension :200 mg/5 ml (100ml)
M-081-0075	129.Gentamicin	Ampoule :80 mg
M-081-1074	130.Levofloxacin	Tablet: 500 mg
M-081-0081	131.Levofloxacin	Vial: 500mg
M-081-0080	132.Metronidazole	Vial: 500 mg
M-083-2005	133.Metronidazole	Oral suspension: 125 mg/ 5ml
M-083-1013	134.Metronidazole	Tablet: 500 mg
M-083-1015	135.Metronidazole	Tablet: 250 mg
M-081-1109	136.Rifaximin	Tablet: 200 mg
M-081-2025	137.Trimethoprim +Sulfamethoxazole	Oral suspension: (40mg+200mg)/5ml (100ml)
M-081-1110	138.Trimethoprim + Sulfamethoxazole	Tablet: 80mg+ 400mg
M-081-1111	139.Trimethoprim + Sulfamethoxazole	Tablet :160mg + 800 mg
M-081-0141	140.Teicoplanin	Vial: 200 mg
M-081-0115	141.Vancomycin	Vial: 500 mg
	6.2.3 Anti- leprosy medicines	
M-081-1095	142.Rifampicin	Capsule: 300 mg
M-081-2024	143.Rifampicin	Oral syrup: 20mg/ml (60 ml)
	6.2.4 Antituberculosis medicines	
M-081-1065	144.Ethambutol	Tablet: 400 mg
M-081-1107	145.Ethambutol + Isoniazid + Pyrazinamide + Rifampicin	Tablet:275mg+75mg+400 mg + 150mg
M-081-1070/1114	146.Isoniazid	Tablet: 50 mg or 100 mg
M-081-1095	147.Rifampicin	Capsule: 300 mg
M-081-2024	148.Rifampicin	Oral syrup: 20mg/ml (60 ml)
M-081-1101	149.Rifampicin + Isoniazid	Tablet: 60mg+30 mg
M-081-1108	150.Rifampicin + Isoniazid	Tablet: 150 mg+ 75 mg
M-081-1103	151.Rifampicin +Isoniazid + Ethambutol	Tablet: 150 mg +75 mg + 275 mg
M-081-1104	152.Rifampicin + Isoniazid + Pyrazinamide	Tablet: 60 mg+30mg +150 mg
M-081-0110	153.Streptomycin sulfate	Vial: 1 g
	6.3 Antifungal medicines	
M-082-0010	154.Amphoterin B liposomal	Vial: 50 mg
M-082-0015	155.Fluconazole	Vial: 100 mg
M-083-1035	156.Fluconazole	Capsule: 50 mg
M-083-1027	157.Miconazole nitrate	Vaginal tablet: 400 mg
M-082-2005	158.Nystatin	Oral drops: 100,000 IU
M-083-1050	159.Terbinafine	Tablet: 250 mg
M-082-0050	160.Voriconazole	Injection: 200 mg
	6.4 Antiviral medicines	
	6.4.1 Anti-herpes medicines	
M-085-1006	161.Acyclovir	Tablet: 400 mg
M-085-2005	162.Acyclovir	Oral suspension: 200 mg / 5 ml
M-085-0010	163.Acyclovir	Vial: 250 mg

	6.4.2 Antiretrovirals	
	6.4.2.1 Nucleoside/Nucleotide reverse transcriptase inhibitors	
M-085-1030	164.Lamivudine	Tablet: 150 mg
M-085-1072	165.Tenofovir disoproxil	Tablet: 245 mg eq. to 300mg tenofovir disoproxil fumarate
	6.4.2.2 Protease inhibitors	
M-085-1036	166.Lopinavir + Ritonavir	Tablet: 200 mg +50 mg
M-085-1012	167.Ritonavir	Tablet: 100 mg
	6.4.2.3 Non-Nucleoside/Nucleotide reverse transcriptase inhibitors	
M-085-1008	168.Efavirenz	Tablet: 600 mg
	6.4.2.4 Fixed-dose combinations	
M-085-1080	169.Efavirenz + Emtricitabine + Tenofovir	Tablet: 600mg+200 mg+300 mg
M-085-1076	170.Emtricitabine + Tenofovir	Tablet: 200 mg + 300 mg
M-085-1033	171.Stavudine+ Lamivudine+ Nevirapine	Tablet: 30 mg+150 mg+ 200 mg
M-085-1032	172.Zidovudine +Lamivudine	Tablet: 300mg +150 mg
M-085-1031	173.Zidovudine + Lamivudine + Nevirapine	Tablet: 300mg+150 mg+200 mg
	6.4.3 Anti hepatitis medicines	
	6.4.3.1 Medicines for hepatitis B	
	6.4.3.1.1 Nucleoside/Nucleotide reverse transcriptase inhibitors	
M-085-1009	174. Adefovir dipivoxil	Tablet: 10 mg
M-085-1089	175.Entecavir	Tablet: 0.5mg
M-085-1090	176.Entecavir	Tablet: 1mg
M-085-1029	177.Lamivudine	Tablet: 100mg
M-085-1072	178.Tenofovir disoproxil	Tablet:245mg eq. to 300 mg tenofovir disoproxil fumarate
	6.4.3.2 Medicines for hepatitis C	
	6.4.3.2 .1 Non-pangenotypic direct-acting antiviral combinations	
M-085-1095	179.Sofosbuvir+Ledipasvir	Tablet: 400mg + 90mg
	6.4.3.2 .2 Other antivirals for hepatitis C	
M-101-0096	180.Peginterferon Alfa- 2A	Injection: 180 mcg/ml
	6.4.4 Other antivirals	
M-085-1039	181.Oseltamivir	Capsule: 45 mg
M-085-1040	182.Oseltamivir	Capsule: 75mg
M-085-1000	183.Valganciclovir	Tablet: 450mg
	6.5 Antiprotozoal medicines	
	6.5.1 Antiamoebic and anti giardiasis medicines	
M-081-0080	184.Metronidazole	Vial: 500 mg
M-083-2005	185.Metronidazole	Oral suspension: 125mg/5ml
M-083-1013	186.Metronidazole	Tablet: 500 mg
M-083-1015	187.Metronidazole	Tablet: 250 mg
	6.5.2 Antileishmaniasis medicines	
M-082-0010	188.Amphotericin B liposomal	Vial: 50 mg
M-083-0020	189.Meglumine antimoniate	Injection: 100 mg/ ml (1.5 g meglumine ioxitalamate eq. to 425 mg pentavalent antimony)
	6.5.3 Antimalarial medicines	
M-083-1010	190.Hydroxychloroquine sulfate	Tablet: 200 mg
	6.5.4 Antipneumocystosis and antitoxoplasmosis medicines	
M-081-2025	191.Trimethoprim +Sulfamethoxazole	Oral suspension: (40mg+200mg)/5ml (100ml)
M-081-1110	192.Trimethoprim + Sulfamethoxazole	Tablet: 80mg+400 mg

M-081-1111	193.Trimethoprim + Sulfamethoxazole	Tablet: 160mg+800 mg
7. ANTI MIGRAINE MEDICINES		
	7.1 For treatment of acute attack	
M-021-1025	194.Ibuprofen	Tablet: 400mg
M-021-1030	195.Paracetamol	Tablet:500mg
	7.2 For prophylaxis	
M-121-1045	196.Propranolol HCL	Tab:40 mg
8. IMMUNOMODULATORS AND ANTINEOPLASTICS		
	8.1 Immunomodulators& targeted therapies for non-malignant disease	
M-024-0020	197.Adalimumab	Injection: 40 mg
M-105-0010	198.Anti-thymocyte globulin (ATG)	Vial:100 mg (20 mg/ml)
M-105-1005	199.Azathioprine	Tablet: 50 mg
M-105-0040	200.Basiliximab	Vial: 20mg
M-105-1010	201.Cyclosporine	Capsule:25 mg
M-105-1015	202.Cyclosporine	Capsule:50mg
M-105-1020	203.Cyclosporine	Capsule:100mg
M-105-2005	204.Cyclosporine	Oral solution: 100 mg /ml (50 ml)
M-024-0005	205.Etanercept	Injection: 25mg
M-024-0025	206.Etanercept	Injection: 50mg
M-101-1070	207.Eltrombopag	Tablet: 25 mg
M-101-1071	208.Eltrombopag	Tablet: 50 mg
M-105-1023	209.Fingolimod	Capsule: 0.5mg
M-183-0005	210.Infliximab	Vial: 100 mg
M-101-0057	211.Interferon beta – 1a or alike	Injection: 30 mcg
M-101-0104	212.Interferon beta – 1a or alike	Injection : 44 mcg
M-105-1030	213.Mycophenolate mofetil	Tablet: 500mg
M-105-1031	214.Mycophenolate sodium	Tablet:360 mg
M-255-1060	215.Nintedanib or alike	Capsule: 150 mg
M-251-0111	216.Omalizumab	Injection: 150mg
M-024-0050	217.Secukinumab	Injection: 150mg
M-105-1040	218.Sirolimus	Tablet: 1mg
M-105-1024	219.Tacrolimus	Capsule: 0.5mg
M-105-1025	220.Tacrolimus	Capsule: 1mg
	8.2 Antineoplastics (Cytotoxic medicines, Targeted therapies, Immunomodulators) and supportive medicines	
M-101-0010	221.Actinomycin D	Vial: 0.5 mg
M-101-1000	222.Abiraterone acetate	Tablet: 250mg
M-101- 0034	223.Azacitidine	Vial:100 mg
M-101-0022	224.BCG	Freeze dried powder for intravesical use :5X10*8 CFU/vial
M- 101- 0037	225.Bendamustine	Vial:25 mg (2.5 mg/ml)
M -101- 0038	226.Bendamustine	Vial :100 mg (2.5 mg/ml)
M-101-0023	227.Bevacizumab	Vial :100 mg (25mg/ml)
M-101-0024	228.Bevacizumab	Vial :400 mg (25mg/ml)
M-101-0025	229.Bleomycin sulfate	Vial :15 U
M-101-0026	230.Bortezomib	Vial :3.5mg

M -101-0018	231.Brentuximab vedotin	Vial :50mg
M-281-0010	232.Calcium folinate	Vial: 50 mg
M-281-1030	233.Calcium folinate	Tablet: 15 mg
M-101-1006	234.Capecitabine	Tablet: 500 mg
M-101-1005	235.Chlorambucil	Tablet: 2mg
M-101-0027	236.Carboplatin	Vial: 450 mg (10 mg/ml)
M -101- 0033	237.Cetuximab or alike	Vial: 100 mg (5 mg/ml)
M- 101- 0039	238.Cetuximab or alike	Vial: 500 mg (5mg/ml)
M-101-0030	239.Cisplatin	Vial: 50 mg (1 mg/ ml)
M-101-0142	240.Cladribine	Vial :10mg (1mg/ml)
M-101-0035	241.Cyclophosphamide	Vial: 500 mg
M-101-1010	242.Cyclophosphamide	Tablet: 50 mg
M-101-0040	243.Cytarabine	Vial: 100 mg
M-101-0050	244.Dacarbazine	Vial: 500 mg
M-101-0045	245.Daunorubicin	Vial: 20 mg
M-101-0051	246.Docetaxel	Vial: 20 mg (10mg/ml)
M-101-0052	247.Docetaxel	Vial: 80 mg (10 mg/ml)
M-101-0020	248.Doxorubicin	Vial: 50 mg
M-101-0200	249.Denosumab	Vial: 120mg
M-101-0111	250.Epirubicin HCL	Vial: 50 mg
M-101-0112	251.Epirubicin HCL	Vial: 10 mg
M-101-0055	252.Etoposide	Vial :100 mg (20mg/ml)
M-101-1101	253.Erlotinib or alike	Tablet: 150 mg
M-101-0011	254.Eribulin	Vial: 1mg
M-105-1028	255.Everolimus	Tablet: 5 mg
M-105-1027	256.Everolimus	Tablet: 10 mg
M-104-0005	257.Filgrastim or alike	Pre-filled syringe: 300 mcg
M-101-0064	258.Fludarabine	Vial: 50mg
M -101-0012	259.Fulvestrant	Injection: 250 mg
M-101-0005	260.Fluorouracil	Vial: 1 g (50 mg/ml)
M-101-0056	261.Gemcitabine	Vial: 1 g
M-101-1020	262.Hydroxyurea	Capsule: 500 mg
M-101-1003	263.Ibrutinib or alike	Tablet or capsule :140 mg
M-101-0102	264.Ifosfamide	Vial: 2 g
M-101-1018	265.Imatinib	Tablet: 400 mg
M-101-0060	266.Interferon alpha- 2a	Injection: 3 million IU
M-101-0062	267.Irinotecan	Vial: 100mg (20 mg/ml)
M-101-0066	268.Irinotecan	Vial: 300mg (20 mg/ml)
M-101-1019	269.Lapatinib	Tablet: 250 mg
M-101-1024	270.Lenalidomide	Capsule: 10 mg
M-101-1074	271.Lenalidomide	Capsule: 15 mg
M-101-1025	272.Megestrol acetate	Tablet: 40 mg
M-101-0070	273.Methotrexate Sodium	Vial: 50 mg
M-101-0075	274.Methotrexate Sodium	Injection :5000 mg
M-101-1035	275.Methotrexate Sodium	Tablet: 2.5 mg
M-101-1030	276.Melphalan	Tablet: 2 mg
M-101-1021	277.Mercaptopurine	Tablet: 50 mg
M-101-0101	278.Mesna	Injection: 400 mg
M-101-0084	279.Mitomycin	Vial: 40 mg
M-101-1038	280.Nilotinib	Capsule: 200 mg

M-101-0043	281.Nivolumab or alike	Injection:40mg (10 mg/ml)
M-101-0044	282.Nivolumab or alike	Injection:100mg (10 mg/ml)
M-101-0106	283.Oxaliplatin	Vial :50 mg
M-101-0107	284.Oxaliplatin	Vial: 100 mg
M-101-0089	285.Paclitaxel	Vial: 100 mg
M-101-0091	286.Paclitaxel	Vial: 300 mg
M-101-1060	287.Pazopanib HCL	Tablet: 200mg
M-101-1065	288.Pazopanib HCL	Tablet: 400mg
M-101-0042	289.Pegaspargase	Vial: 3750 IU
M-101-0140	290.Pemetrexed	Vial :100mg
M-101-0141	291.Pemetrexed	Vial :500mg
M-101-0082	292.Pembrolizumab or alike	Injection: 100mg (25mg/ml)
M-101-0021	293.Pertuzumab	Vial :420 mg(30mg/ml)
M-101-0115	294.Rasburicase	Vial :1.5 mg
M- 101-1066	295.Ribociclib or alike	Tablet: 200mg
M-101-0097	296.Rituximab	Vial :100mg (10 mg/ml)
M-101-0094	297.Rituximab	Vial :500mg (10 mg/ml)
M- 101- 1073	298.Ruxolitinib	Tablet: 5 mg
M- 101 -1076	299.Ruxolitinib	Tablet: 15 mg
M- 101- 1075	300.Ruxolitinib	Tablet: 20 mg
M-101-1008	301.Sunitinib	Capsule: 50 mg
M-101-1043	302.Thalidomide	Tablet: 50 mg
M-101-1045	303.Thioguanine	Tablet: 40 mg
M-101-0098	304.Trastuzumab	Vial :440 mg
M-101-0100	305.Vinblastine Sulfate	Vial: 10 mg
M-101-0105	306.Vincristine Sulfate	Vial: 1mg (1 mg/ml)
M-101-0002	307.Vinorelbine	Vial: 50 mg
M-101-0120	308.Zoledronic acid	Vial :4mg
8.3 Hormones and Anti-hormones		
M-102-1001	309.Bicalutamide	Tablet: 50 mg
M-102-1007	310.Exemestane	Tablet: 25 mg
M-103-0012	311.Goserelin or alike	Pre-filled syringe :3.6mg
M-103-0016	312.Goserelin or alike	Pre-filled syringe :10.8 mg
M-101-1022	313.Letrozole	Tablet: 2.5 mg
M-103-0026	314.Octreotide	Injection:20 mg
M-103-0025	315.Octreotide	Ampoule: 0.1 mg/ml
M-102-1015	316.Tamoxifen	Tablet: 20 mg
M-103-0010	317.Triptorelin	Injection: 3.75mg
9. ANTI PARKINSONISM MEDICINES		
M-071-1010	318.Levodopa + Carbidopa	Tablet: 250mg +25mg
M-071-1020	319.Trihexyphenidyl	Tablet:2 mg
M-071-1025	320.Trihexyphenidyl	Tablet:5 mg
10. MEDICINES AFFECTING THE BLOOD		
10.1 Antianaemia medicines		
M-282-1015	321.Elemental iron +Folic acid	Tablet:(30-60) mg + 400mcg

M-111-0005	322.Erythropoietin or alike	Injection:2000 IU
M-111-0025	323.Erythropoietin beta or alike	Injection:30000 IU
M-282-2014	324.Ferrous sulfate	Solution: 50 mg/ ml elemental iron with a dropper
M-281-1003	325.Folic acid	Tablet: 400 mcg
M-281-1032	326.Folic acid	Tablet: 5 mg
M-282-0010	327.Iron III complex	Ampoule:100mg/5ml
M-281-0020	328.Vitamin B12 (Hydroxocobalamin)	Ampoule:1000 mcg
	10.2 Medicines affecting coagulation	
M-112-1015	329.Dabigatran or alike	Capsule :75 mg
M-112-1000	330.Dabigatran or alike	Capsule: 150 mg
M-273-1003	331.Desmopressin acetate	Tablet: 0.2mg
M-273-2006	332.Desmopressin acetate	Nasal Spray: 0.1mg/ml
M-112-0006	333.Enoxaparin	Pre-filled syringe :20mg
M-112-0007	334.Enoxaparin	Pre-filled syringe :40mg
M-112-0008	335.Enoxaparin	Pre-filled syringe :60mg
M-112-0009	336.Enoxaparin	Pre-filled syringe :80mg
M-112-0005	337.Heparin sodium	Vial:5000 IU/ml (5ml)
M-113-0015	338.Protamine sulfate	Ampoule:50 mg (10mg/ml)
M-113-0000	339.Tranexamic acid	Ampoule:500mg(100mg/ml)
M-113-1005	340.Tranexamic acid	Tablet:500 mg
M-113-0008	341.Vitamin K (Phytomenadione)	Ampoule: 2mg (10mg/ml)
M-113-0010	342.Vitamin K (Phytomenadione)	Ampoule:10 mg (10 mg/ml)
M-112-1010	343.Warfarin	Tablet: 5 mg
	10.3 Other medicines for haemoglobinopathies	
M-032-1001	344.Deferasirox	Tablet:250 mg
M-032-1004	345.Deferasirox	Tablet:500 mg
M-032-0035	346.Deferoxamine	Vial:500 mg
M-101-1020	347.Hydroxyurea	Capsule:500mg
	10.4 Others	
M- 101 -1070	348.Eltrombopag	Tablet:25 mg
M- 101- 1071	349.Eltrombopag	Tablet: 50 mg
11. BLOOD PRODUCTS AND PLASMA SUBSTITUTES		
	11.1 Plasma substitutes	
M-116-0009	350.Human albumin serum	Injection :20% (50ml)
M-114-2005	351.Polygeline with electrolytes or alike	Solution :3.5% (500 ml)
	11.2 Blood coagulation factors	

M-116-0005	352.Coagulation factor VIII	Injection
M-116-0006	353.Coagulation Factor IX	Injection
M-116-0025	354.Prothrombin complex concentrate (Factor X)	Injection
12. CARDIOVASCULAR MEDICINES		
	12.1 Antianginal medicines	
M-123-1004	355.Amlodipine	Tablet:5 mg
M-123-1007	356.Atenolol	Tablet:25mg
M-123-1005	357.Atenolol	Tablet:100 mg
M-123-1018	358.Bisoprolol	Tablet:5 mg
M-123-1008	359.Carvedilol	Tablet:6.25 mg
M-123-1023	360.Carvedilol	Tablet:12.5 mg
M-121-1005	361.Isosorbide dinitrate	Tablet (Sublingual):5 mg
M-121-1020	362.Isosorbide -5-mononitrate	Tablet:20 mg
M-121-1031	363.Nifedipine	Tablet (ER):30 mg
M-121-1034	364.Nifedipine	Tablet (ER):60 mg
M-121-0010	365.Nitroglycerin	Ampoule:50 mg
M-121-0015	366.Propranolol HCL	Ampoule:1mg
M-121-1040	367.Propranolol HCL	Tablet:10 mg
M-121-1045	368.Propranolol HCL	Tablet:40 mg
M-121-1047	369.Verapamil HCL	Tablet :40 mg
	12.2 Antiarrhythmic medicines	
M-122-0001	370.Adenosine	Ampoule:6mg
M-125-0005	371.Adrenaline (Epinephrine)	Ampoule: 1 mg
M-122-0005	372.Amiodarone HCL	Ampoule:150 mg
M-122-1005	373.Amiodarone HCL	Tablet:200 mg
M-123-1007	374.Atenolol	Tablet:25mg
M-123-1005	375.Atenolol	Tablet:100 mg
M-123-1018	376.Bisoprolol	Tablet:5 mg
M-124-2005	377.Digoxin	Oral liquid: 0.05 mg/ml (60 ml)
M-124-1005	378.Digoxin	Tablet: 0.25 mg
M-124-0005	379.Digoxin	Ampoule: 0.5 mg
M-125-0021	380.Isoproterenol (Isoprenaline) HCL	Ampoule:200 mcg
M-012-0025	381.Lidocaine HCL	Injection IV: 2%
M-012-0030	382.Lidocaine HCL	Injection IV: 4%
M-292-0000	383.Magnesium sulfate	Injection: 50%
M-121-0015	384.Propranolol HCL	Ampoule:1mg
M-121-1040	385.Propranolol HCL	Tablet:10 mg
M-121-1045	386.Propranolol HCL	Tablet:40 mg
M-121-0020	387.Verapamil HCL	Ampoule:5 mg
M-121-1047	388.Verapamil HCL	Tablet:40 mg
	12.3 Antihypertensive medicines	
M-123-1004	389.Amlodipine	Tablet:5 mg
M-123-1007	390.Atenolol	Tablet:25mg
M-123-1005	391.Atenolol	Tablet:100 mg
M-123-1018	392.Bisoprolol	Tablet:5 mg

M-123-1008	393.Carvedilol	Tablet:6.25 mg
M-123-1023	394.Carvedilol	Tablet:12.5 mg
M-123-1051	395.Doxazocin	Tablet:2mg
M-123-1030	396.Enalapril maleate	Tablet: 20 mg
M-123-1035	397.Enalapril maleate	Tablet:5 mg
M-123-1040	398.Hydralazine HCL	Tablet:50 mg
M-123-0015	399.Hydralazine HCL	Ampoule:20 mg
M-123-0050	400.Labetalol	Ampoule: 100 mg
M-123-1063	401.Labetalol	Tablet:100 mg
M-123-1042	402.Labetalol	Tablet:200 mg
M-123-1041	403.Losartan or alike	Tablet: 50 mg
M-123-1045	404.Methyldopa	Tablet: 250 mg
M-121-1031	405.Nifedipine	Tablet (ER):30 mg
M-121-1034	406.Nifedipine	Tablet (ER):60 mg
M-123-0005	407.Nitroprusside sodium	Ampoule:50 mg
M-121-0015	408.Propranolol HCL	Ampoule:1mg
M-121-1040	409.Propranolol HCL	Tablet:10 mg
M-121-1045	410.Propranolol HCL	Tablet:40 mg
M-121-1047	411.Verapamil HCL	Tablet:40 mg
12.3.1. Medicines used in pulmonary hypertension		
M-123-1019	412.Bosentan or alike	Tablet: 62.5 mg
M-123-1024	413.Bosentan or alike	Tablet: 125 mg
M-123-1385	414.Sildenafil citrate	Tablet :20 mg
12.4 Medicines used in heart failure		
M-125-0005	415.Adrenaline (Epinephrine)	Ampoule: 1 mg
M-123-1018	416.Bisoprolol	Tablet:5 mg
M-123-1008	417.Carvedilol	Tablet:6.25 mg
M-123-1023	418.Carvedilol	Tablet:12.5 mg
M-124-2005	419.Digoxin	Oral liquid: 0.05 mg/ml (60 mL)
M-124-1005	420.Digoxin	Tablet: 0.25 mg

M-124-0005	421.Digoxin	Ampoule: 0.5 mg
M-125-0010	422.Dobutamine HCL	Ampoule: 250 mg
M-125-0015	423.Dopamine	Ampoule: 200mg
M-123-1030	424.Enalapril maleate	Tablet: 20 mg
M-123-1035	425.Enalapril maleate	Tablet:5 mg
M-276-0005	426.Furosemide	Ampoule: 20 mg
M-276-1020	427.Furosemide	Tablet: 40 mg
M-276-0010	428.Furosemide	Injection :250 mg
M-276-1050	429.Hydrochlorothiazide	Tablet: 25 mg
M-125-0021	430.Isoproterenol (Isoprenaline) HCL	Ampoule:200 mcg
M-123-1041	431.Losartan	Tablet: 50 mg
M-125-0022	432.Noradrenaline (Norepinephrine)	Ampoule: 4mg
	433.Valsartan+sacubtilil	Tablet:103mg+97mg
	434.Valsartan+sacubtilil	Tablet:51mg+49 mg
	12.5 Antithrombotic medicines	
	12.5.1 Anti-platelet medicines	
M-129-1005	435.Aspirin	Tablet:100 mg
M-112-1003	436.Clopidogrel	Tablet: 75 mg
	12.5.2 Thrombolytic medicines	
M-129-0010	437.Alteplase	Vial:50 mg
M-129-0005	438.Streptokinase	Vial:1.5 million IU
	12.6 Lipid-lowering agents	
M-301-1002	439.Atorvastatin or Rosuvastatin	Tablet:20mg or 10 mg
M-301-1001	440.Atorvastatin or Rosuvastatin	Tablet:40mg or 20 mg
	12.7 Others	
M-125-0025	441.Phenylephrine HCL	Injection: 1%
13. DERMATOLOGICAL MEDICINES		
	13.1 Antifungal medicines	
M-131-5020	442.Miconazole nitrate	Cream: 2% (15g)
M-131-5028	443.Terbinafine HCL	Cream: 1%
	13.2 Anti-infective medicines	
M-133-5035	444.Chloramphenicol	Ointment :3% (10g)

M-133-5044	445.Fusidic acid	Cream:2% (15g)
M-133-5052	446.Fusidic acid	Ointment :2% (15 g)
M-133-5032	447.Gentamicin	Cream: 0.1% (15g)
M-133-5045	448.Silver sulfadiazine	Cream: 1% (1Kg)
	449.Silver sulfadiazine	Cream: 1%(50g)
13.3 Anti-inflammatory and antipruritic medicines		
M-132-5005	450.Betamethasone valerate	Cream: 0.1% (15g)
M-132-2005	451.Calamine + Zinc oxide	Lotion: (15%+5%)/100ml
M-132-5015	452.Clobetasol propionate	Ointment: 0.05% (25 g)
M-132-5023	453.Hydrocortisone	Cream:1% (15g)
13.4 Medicines affecting skin differentiation and proliferation		
M-137-1010	454.Acitretin	Capsule (oral): 25mg
M-133-5025	455.Benzoyl peroxide	Gel: 5%
M-132-5044	456.Calcipotriol+ Betamethasone	Gel: (50mcg +0.5mg) /g
M-132-5043	457.Calcipotriol+ Betamethasone	Ointment:(50 mcg +0.5mg)/ g
M-136-5089/88/96	458.Urea	Ointment or cream or lotion:10% (10-20 g or 100-200ml)
13.5 Scabicides and pediculicides		
M-135-2005	459.Benzyl benzoate	Lotion or emulsion : 25% (100ml)
M-135-2010	460.Permethrin with combs	Shampoo:1% (100-140 ml)
14. DIAGNOSTIC AGENTS		
14.1 Ophthalmic medicines		
M-142-10050	461.Fluorescein sodium	Eye drops: 1% strips
M-224-3022	462.Tropicamide	Eye drops: 0.5 %
14.2 Radiocontrast media		
M-142-2003	463.Barium sulfate	Powder: 92.5% (5 kg)
M-142-0040	464.Iomeprol or alike	Injection: 71.44% (100 ml)
M-142-0008	465.Iopromide or alike	Injection: 0.769g/ml (100ml)
14.3 Others		
M-142-0001	466.Gadobenate dimeglumine or alike	Injection:334mg/ml (20 ml)
M-331-5011	467.Ultrasound Lubricant Gel	Bottle: 500 ml
15. DISINFECTANTS AND ANTISEPTICS		
15.1 Antiseptics		
M-091-2005	468.Chlorhexidine gluconate	Scrub:4% (500ml)
M-091-2010	469.Chlorhexidine gluconate+Cetrimide	Solution:1.5% +15% (1L)
M-091-0010	470.Ethylene oxide	Gas:100% cartridge (100 g)
M-091-0015	471.Ethylene oxide	Gas: 100% cartridge for axis device
M-091-0005	472.Ethylene oxide	Gas vial: 97%
M-091-2008	473.Ethyl alcohol	Hand gel with pumps:70% (500ml)
M-091-2022	474.Ethyl alcohol	Solution: 70% (1L)
M-091-2030	475.Povidone iodine	Solution:10% (1L)
M-091-2025	476.Povidone iodine	Scrub:7.5% (1 L)
M-133-5042	477.Povidone iodine	Ointment: 10%
15.2 Disinfectants		
M-091-1005	478.Triclosan	Effervescent tablet:2.5 g
16. DIURETICS		
M-276-0005	479.Furosemide	Ampoule: 20 mg
M-276-0010	480.Furosemide	Injection: 250 mg
M-276-1020	481.Furosemide	Tablet :40 mg
M-276-1050	482.Hydrochlorothiazide	Tablet: 25 mg

M-292-2075	483.Mannitol	Injectable solution: 20% (500 ml)
M-276-1025	484.Spirolonactone	Tablet: 100 mg
M-276-1024	485.Spirolonactone	Tablet: 25 mg
17. GASTROINTESTINAL MEDICINES		
	17.1. Antacids medicines	
M-181-2005	486.Antiacid (Aluminum hydroxide + Magnesium hydroxide)	Oral suspension:200 -300ml
M-181-1015	487.Calcium carbonate	Chewable Tablet :600mg
M-181-0003	488.Esomeprazole or alike	Vial:40mg
M-181-0020	489.Famotidine	Injection:20 mg
M-181-1034	490.Famotidine	Tablet: 20 mg
M-181-1018	491.Omeprazole or alike	Tablet or Capsule :20mg
	17.2 Antiemetic medicines	
M- 182 -1000	492.Aprepitant or alike	Sachet contains 3 tablets: (1*125mg +2*80mg)
M-182-0005	493.Metoclopramide HCl	Ampoule:10 mg
M-182-1005	494.Metoclopramide HCl	Tablet:10mg
M-182-1010	495.Ondansetron HCl or alike	Tablet: 8 mg
M-182-0010	496.Ondansetron HCl or alike	Ampoule: 8 mg
M-041-0005	497.Promethazine	Ampoule: 50 mg
	17.3 Anti-inflammatory medicines	
M-183-1003	498. Mesalazine (5-Aminosalicylic acid)	Tablet :500mg
	17.4 Laxatives	
M-185-1005	499.Bisacodyl	Tablet: 5mg
M-185-6015	500.Glycerin	Adult suppository
M-185-6010	501.Glycerin	Child suppository
M-185-2004	502.Lactulose	Syrup: 670mg/ml (300ml)
M-185-2015	503.Sodium biphosphate +Sodium phosphate	Enema:(16 g+6 g) / 100ml
	17.5 Medicines used in diarrhea	
	17.5.1 Oral rehydration	
M-291-2006	504.Oral rehydration salts	Powder
	17.6 Antispasmodics	
M-184-0020	505.Hyoscine butylbromide	Ampoule: 20 mg
M-184-1003	506.Hyoscine butylbromide	Tablet: 10 mg
	17.7 Others	
M-186-1005	507.Pancreatin (lipase+ amylase + protease)	Capsule:10000 U + 8000U + 600U
M-186-1011	508.Ursodeoxycholic acid	Caplet or Tablet :300mg
18. MEDICINES FOR ENDOCRINE DISORDERS		
	18.1 Adrenal hormones and synthetic substitutes	
M-195-0005	509.Dexamethasone	Ampoule :4 mg
M-195-1005	510.Dexamethasone	Tablet: 0.5mg
M-195-1006	511.Dexamethasone	Tablet: 2 mg
M-195-1010	512.Fludrocortisone acetate	Tablet: 0.1 mg
M-195-1015	513.Hydrocortisone	Tablet: 10 mg
M-195-0015	514.Hydrocortisone	Vial:100mg
M-195-0030	515.Methylprednisolone sodium succinate	Injection:1 g
M-195-0031	516.Methylprednisolone sodium succinate	Injection: 125 mg
M-195-0025	517.Methylprednisolone acetate	Injection: 80 mg

M-195-1020	518.Prednisolone	Tablet: 20 mg
M-195-1025	519.Prednisolone	Tablet: 5 mg
	18.2 Medicines for diabetes	
	18.2 .1 Insulins	
M-191-0080	520.Long-acting Insulin analogues (Glargine or Detemir)	Prefilled pen:100 U/ml (3 ml)
M-191-0015	521.NPH Human Insulin	Vial: 100 IU/ml (10ml)
M-191-0010	522.Premixed Human Insulin (Regular Insulin +NPH Insulin)	Vial (30% +70%): 100 IU/ml (10ml)
M-191-0075	523.Rapid acting Insulin analogue (Glulisine or Lispro or Aspart)	Prefilled pen: 100 U/ml (3ml)
M-191-0005	524.Regular Human Insulin	Vial: 100 IU/ml (10ml)
	18.2.2 Oral hypoglycaemic agents	
M-192-1025	525.Dapagliflozin or alike	Tablet: 10 mg
M-192-1012	526.Glimepiride	Tablet: 2mg
M-192-1016	527.Glimepiride	Tablet: 4mg
M-192-1010	528.Metformin	Tablet: 850mg
M-192-1035	529.Sitagliptin or alike	Tablet: 50 mg
M-192-1036	530.Sitagliptin or alike	Tablet:100 mg
	18.3 Medicines for hypoglycaemia	
M-193-0002	531.Glucagon	Injection: 1mg hypokit
	18.4 Thyroid & Anti-thyroid medicines	
M-194-1005	532.Methimazole	Tablet: 20mg
M-194-1010	533.Propylthiouracil	Tablet: 50mg
M-194-1013	534.Thyroxine	Tablet: 50mcg
M-194-1015	535.Thyroxine	Tablet: 100mcg
	18.5 Others	
M-071-1007	536.Cabergoline	Tablet:0.5 mg
M-199-0010	537.Calcitonin	Injection :100 IU
M-196-1015	538.Danazol	Capsule: 200mg
M-273-1003	539.Desmopressin acetate	Tablet: 0.2mg
M-273-2006	540.Desmopressin acetate	Nasal spray: 0.1mg/ml
M-103-0025	541.Octreotide	Ampoule: 0.1 mg/ ml
M-103-0026	542.Octreotide	Injection:20 mg
M-101-0092	543.Pamidronate disodium	Vial: 30mg
M-198-0020	544.Somatropin or alike	Ampoule:15 IU
19. IMMUNOLOGICALS		
	19.1 Diagnostic agents	
D-013-0101	545.Tuberculin, purified protein derivative (PPD)	Injection
	19.2 Sera and immunoglobulins	
V-001-0141	546.Anti-tetanus immunoglobulin (human)	Vial: 250 IU
M-201-0009	547.Anti-scorpion serum	Injection:1ml
M-201-0020	548.Anti-snake venom serum	Injection:10ml
M-201-0048	549.Hepatitis B immunoglobulin serum	Injection IV: 2 ml

M-201-0050	550.Hepatitis B immunoglobulin serum	Injection IM: 5 ml
M-201-0030	551.Immunoglobulin G (human)	Vial: 5 gm
M-201-0035	552.Immunoglobulin human anti-D	Vial (Single-dose): 300 mcg
M-201-0034	553.Rabies immunoglobulin	Injection: 10 ml
	19.3 Vaccines	
V-001-0100	554.BCG vaccine	Vial
V-001-0147	555.Conjugated pneumococcal vaccine	Injection
V-001-0145	556.Diphtheria + Tetanus (Adult)	Vial
V-001-0140	557.Diphtheria + Tetanus (children)	Vial
V-001-0120	558.Diphtheria + Tetanus + Pertussis	Vial
V-001-0108	559.Haemophilus Influenza Type B vaccine	Vial
V-001-0104	560.Hepatitis B vaccine Adult	Injection
V-001-0107	561.Hepatitis B vaccine Infant	Injection
V-001-0109	562.Influenza Vaccine	Vial
V-001-0103	563.Measles +Mumps +Rubella (MMR)	Vial
V-001-0116	564.Meningococcal meningitis vaccine	Vial
V-001-0124	565.PENTA (DTP+HIB+HEP.B) vaccine	Vial
V-001-0105	566.Poliomyelitis vaccine (Polio Salk vaccine)	Injection (IM)
V-001-0128	567.Poliomyelitis vaccine (Polio Oral vaccine)	Oral
V-001-0166	568.Pneumococcal polysaccharide vaccine	Injection
V-001-0113	569.Rabies vaccine	Vial
V-001-0127	570.Rotavirus vaccine	Suspension
V-001-0155	571.Yellow fever vaccine	Injection
20. MUSCLE RELAXANTS		
M-211-0010	572.Atracurium besylate	Injection: 50 mg
M-211-1010	573.Baclofen	Tablet: 25mg
M-241-1068	574.Fampridine	Tablet: 10 mg
M-273-1005	575.Oxybutynin HCl	Tablet: 5 mg
M-211-0023	576.Purified botulinum A toxin or alike	Vial
M-272-1020	577.Pyridostigmine bromide	Tablet: 60 mg
M-211-0025	578.Suxamethonium chloride	Injection : 100 mg
M-211-0031	579.Vecuronium bromide	Injection: 10mg
21. OPHTHALMOLOGICAL PREPARATIONS		
	21.1 Anti-infective agents	
M-228-5005	580.Acyclovir	Eye Ointment:3%(4.5 -5)g
M-221-3003	581.Chloramphenicol	Eye Drops :0.5%
M-221-3007	582.Gentamicin sulfate	Eye Drops: 0.3% (5ml)
M-221-5007	583.Oxytetracycline	Eye Ointment :5mg/g (3.5g)
	21.2 Anti-inflammatory agents	
M-222-3008	584.Dexamethasone	Eye Drops :0.1% (5ml)
	21.3 Local anaesthetics	
M-223-3005	585. Benoxinate HCL	Eye Drops: 0.4%
	21.4 Miotics and anti-glaucoma medicines	
M-276-1005	586. Acetazolamide	Tablet: 250 mg

M-224-3009	587.Latanoprost or alike	Eye Drops:50mcg/ml
M-224-3030	588.Timolol maleate	Eye Drops: 0.5% (5 ml)
	21.5 Mydriatics& Ocular decongestants	
M-224-3008	589.Cyclopentolate	Eye Drops :1%
M-224-3023	590.Phenylephrine	Eye Drops: 10% (5ml)
M-222-3006	591.Tetrahydrozoline HCL	Eye Drops :0.05% (10ml)
M-224-3022	592.Tropicamide	Eye Drops :0.5%
	21.6 Ophthalmic immunosuppressants	
M-229-3010	593. Cyclosporine	Eye Drops:0.05%
	21.7 Ophthalmic agents for surgeries and procedures	
M-225-0005	594.Acetylcholine chloride	Vial :20 mg
M-225-0041	595.Riboflavin isotonic (regular)	Solution: 3 ml
M-225-0043	596.Riboflavin hypotonic	Solution: 1.5 ml
M-225-0080	597.Sodium hyaluronate	Injection (Ophthalmic): 10mg/ml
M-225-0085	598.Sodium hyaluronate	Injection (Ophthalmic): 14mg /ml
	599.Sodium hyaluronate	Injection (Ophthalmic): 18mg /ml
M-142-0090	600.Trypan blue	Vial: 0.6 mg /ml (1ml)
M-226-0015	601.Hydroxypropyl methyl cellulose (HPMC)	2%
M-225-2025	602.Balance salt solution(BSS)	
M-225-0091	603.Silicon oil 5000	
M-225-0090	604.Silicon oil 1000	
	21.8 Tear Substitutes	
M-226-5005	605.Artificial tears	Eye gel
	21.9 Ocular vascular disorder agents	
M-225-0010	606.Aflibercept	Intravitreal injection :40 mg/ml
M-101-0023	607.Bevacizumab	Vial: 100 mg (25mg/ml)
M-222-0050	608.Dexamethasone	Intravitreal implant: 0.7mg
M-225-0034	609.Ranibizumab	Intravitreal injection: 2.3 mg vial
22.MEDICINES FOR REPRODUCTIVE HEALTH AND PERINATAL CARE		
	22.1Contraceptives	
	22.1.1 Oral hormonal contraceptives	
M-196-1018	610.Ethinylestradiol + Levonorgestrel	Tablet: 0.03 mg + 0.15 mg
M-196-1040	611.Levonorgestrel	Tablet: 30 mcg
M-196-1025	612.Norethisterone acetate	Tablet:5mg
	22.1.2 Intrauterine devices	
M-196-1055	613.Copper- T	Device
	22.1.3 Barrier methods	
M-196-1045	614.Condom	Device
	22.2 Ovulation inducers	
M-197-1005	615.Clomiphene citrate	Tablet: 50mg
	22.3 Uterotonics	
M-231-1010	616.Dinoprostone	Vaginal tablet: 3mg
M-231-0010	617.Methylergometrine	Ampoule:0.2mg
M-231-1025	618.Misoprostol	Tablet :200mcg

M-231-0015	619.Oxytocin	Ampoule:10 IU/ml
	22.4 Medicines administered to the neonate	
M-231-0004	620.Alprostadil	Injection: 500mcg/ml
M-253-0007	621.Caffeine citrate	Ampoule:25 mg
M-085-0030	622.Palivizumab	Vial: 100 mg
M-253-0015	623.Surfactant (phospholipid + protein)	Injection: 25 to 80 mg/ml
23. DIALYSIS SOLUTIONS		
M-321-7080	624.Acic concentrate	Solution: 10 L
M-321-7006	625.Bicarbonate for Fresenius (4008)	Powder
M-321-7009	626.Bicarbonate for Braun	Powder: 760 g
M-321-7012	627.Bicarbonate for Fresenius (5008)	Powder
M-321-7022	628.Bicarbonate –buffered solution with 2 mmole/L potassium	Solution: 5L
M-321-7023	629.Bicarbonate –buffered solution with 4 mmole/L potassium	Solution: 5L
M-321-7003	630.Citric acid	Solution: 50%, 10 L
24. MEDICINES FOR MENTAL AND BEHAVIOURAL DISORDERS		
	24.1 Medicines used in psychotic disorders	
M-241-0005	631.Chlorpromazine HCL	Ampoule: 50mg
M-241-1040	632.Chlorpromazine HCL	Tablet: 100mg
M-241-1081	633.Clozapine	Tablet: 25mg
M-241-1083	634.Clozapine	Tablet: 100mg
M-241-0019	635.Fluphenazine decanoate	Injection: 25mg/ml (1ml)
M-241-0025	636.Haloperidol	Ampoule: 5 mg
M-241-0030	637.Haloperidol decanoate	Ampoule :100mg
M-241-1065	638.Haloperidol	Tablet: 5mg
M-241-1102	639.Olanzapine	Orodispersible tablet: 5mg
M-241-1106	640.Quetiapine	Tablet:200mg
M-241-1113	641.Risperidone	Scored tablet: 2mg
	24.2 Medicines used in mood disorders	
	24.2.1 Medicines used in depressive disorders	
M-241-1002	642.Amitriptyline hydrochloride	Tablet:25mg
M-241-1024	643.Citalopram	Tablet: 20mg

M-241-1064	644.Escitalopram	Tablet: 10mg
M-241-1087	645.Flouxetine	Capsule:20mg
	24.2.2 Medicines used in bipolar disorders	
M-051-1005	646.Carbamazepine	Tablet: 200 mg
M-241-1090	647.Lithium carbonate	Tablet: 300mg
M-051-1035	648.Sodium valproate	Tablet: 200 mg
	24.3 Medicines for anxiety disorders	
M-241-1005	649.Alprazolam	Tablet: 0.25mg
M-241-0010	650.Diazepam	Ampoule: 10 mg
M-241-1055	651.Diazepam	Tablet: 5mg
	24.4 Medicines used for obsessive compulsive disorders	
M-241-1030	652.Clomipramine	Tablet: 25 mg
M-241-1087	653.Flouxetine	Capsule: 20mg
M-241-1080	654.Imipramine HCl	Tablet: 25mg
	24.5 Medicines for disorders due to psychoactive substance use	
M-032-1020	655.Buprenorphine + Naloxone	Sublingual tablet: 2mg+0.5mg
M-032-1025	656.Buprenorphine + Naloxone	Sublingual tablet: 8mg+2mg
M-022-9014	657.Methadone	Oral Solution: 5% (200 ml)
M-032-9015	658.Naltrexone	Tablet:50 mg
	24.6 Others	
M-241-1144	659.Methylphenidate	Tablet: 18 mg
25. MEDICINES ACTING ON THE RESPIRATORY TRACT		
	25.1 Anti-asthmatic medicines and medicines for chronic obstructive pulmonary disease	
M-251-0005	660.Aminophylline	Ampoule: 240-250mg
M-251-4011	661.Budesonide or alike	Inhaler: 400mcg
M-251-4014	662.Budesonide or alike	Inhaler: 200mcg
M-251-4030	663.Formoterol fumarate or alike	Inhaler: 12 mcg/cap (60 cap)
M-251-4013	664.Ipratropium bromide	Aerosol: 20 mcg/ inhalation
M-251-2012	665.Ipratropium bromide	Solution for nebulizers: 0.25 mg/ml (20 ml)

M-255-1060	666.Nintedanib or alike	Capsule : 150 mg
M-251-0111	667.Omalizumab	Injection: 150mg
M-251-2015	668.Salbutamol sulfate	Solution for nebulizers: 5 mg/ml (20ml)
M-251-4012	669.Salbutamol sulfate	Aerosol: 100 mcg / inhalation
M-251-1015	670.Theophylline	Tablet: 100mg
26.SOLUTIONS CORRECTING WATER, ELECTROLYTE AND ACID – BASE DISTURBANCES		
	26.1 Oral	
M-291-2006	671.Oral rehydration salts	Powder
	26.2 Parenteral	
M-312-2034	672.Amino acids for adults	Solution:10% (500 ml)
M-312-2003	673.Amino acids for neonates	Solution: 10% (100 ml)
M-292-2010	674.Dextrose	Solution:5% (500 ml)
M-292-2015	675.Dextrose	Solution:10% (500 ml)
M-292-2020	676.Dextrose	Solution: 20% (500 ml)
M-292-2025	677.Dextrose	Solution: 50% (500 ml)
M-292-2013	678.Dextrose +Sodium chloride	Solution: (5%+0.45%) 500 ml
M-292-2005	679.Dextrose + Sodium chloride	Solution: (5%+0.9%) 500 ml
M-292-2065	680.Dextrose + Sodium chloride	Solution: (4.3%+0.18%) 500 ml
M-312-2030	681.Fat emulsion	Solution :20% (500 ml)
M-292-2030	682.Glycine	Irrigation solution :1.5% (3 L)
M-292-2035	683.Lactated Ringer	Solution:500 ml
M-292-0004	684.Potassium chloride	Ampoule:14.9% (10 ml)
M-292-0031/0032	685.Potassium or sodium phosphate	Injection
M-292-2012	686.Potassium chloride+Sodium chloride	Solution:(0.224%in 5% D/W +0.45%) 500 ml
M-292-0005	687.Sodium bicarbonate	Ampoule: 8.4% (100 ml)
M-292-0027	688.Sodium chloride	Vial: 23.4% (10 ml)
M-292-2040	689.Sodium chloride	Solution: 0.45% (500 ml)

M-292-2047	690.Sodium chloride	Solution:0.9% (100 ml)
M -292 -2051	691.Sodium chloride	Solution:0.9% (250ml)
M-292-2055	692.Sodium chloride	Solution: 0.9% (500 ml)
M-292-2060	693.Sodium chloride	Solution: 0.9% (3000 ml)
M-292-2090	694.TPN (central) with filter	Emulsion For Infusion: 1970 ml
M-292-2095	695.TPN (peripheral and central) with filter	Infusion: 1850-2400 ml
	26.3 Miscellaneous	
M-331-0015	696.Distilled water	Ampoule: 10 ml
M-292-2032	697.Plasma- lyte or alike	Solution:1L
M-292-2081	698.Sterile water for inhalation and irrigation	Solution: 1 L
27. VITAMINS, MINERALS		
M-281-1010	699.Alfacalcidol	Capsule: 0.25mcg
M-281-1015	700.Alfacalcidol	Capsule: 1mcg
M-282-8010	701.Biotin	Powder: 1 g
M-181-1015	702.Calcium carbonate	Chewable Tablet :600mg
M-282-0005	703.Calcium gluconate	Injection: 10% (10 ml)
M-282-1015	704.Elemental iron +Folic acid	Tablet:(30-60) mg+ 400 mcg
M-282-2014	705.Ferrous sulfate	Solution: 50 mg/ ml elemental iron with a dropper
M-281-1003	706.Folic acid	Tablet: 400 mcg
M-281-1032	707.Folic acid	Tablet: 5 mg
M-281-2005	708.Vitamin A +Vitamin D3	Drops: 500 IU+ 200 IU
M-281-0015	709.Vitamin B1 (Thiamine)	Ampoule: 100 mg
M-281-0020	710.Vitamin B12 (Hydroxocobalamin)	Ampoule:1000 mcg in 1-ml
M-281-1045	711.Vitamin B6 (Pyridoxine)	Tablet: 100mg
28. EAR, NOSE and THROAT MEDICINES		
M-161-1006	712.Betahistine	Tablet:16 mg
M-251-4023	713.Fluticasone	Nasal spray: 50 mcg
M-221-3046	714.Ofloxacin or alike	Eye Drops
M-171- 3055	715.Xylometazoline	Nasal Drops:0.05% (10ml)

M-171- 3060	716.Xylometazoline	Nasal Drops:0.1%(10ml)
29. MEDICINES FOR DISEASES OF JOINTS		
	29.1 Medicines used to treat gout	
M-023-1005	717.Allopurinol	Tablet: 100 mg
M-023-1010	718.Colchicine	Tablet: 500 mcg
	29.2 Disease modifying agents used in rheumatoid disorders (DMARDs)	
	29.2.1 Non-biologic DMARDS	
M-105-1005	719.Azathioprine	Tablet: 50 mg
M-083-1010	720.Hydroxychloroquine sulfate	Tablet:200 mg
M-105-1035	721.Leflunomide	Tablet: 20 mg
M-101-1035	722.Methotrexate sodium	Tablet:2.5 mg
M-101-0070	723.Methotrexate Sodium	Vial: 50 mg
M-032-1005	724.Penicillamine	Capsule: 250 mg
	29.2.2 Biologic DMARDS	
M-024-0020	725.Adalimumab	Injection: 40mg
M-024-0005	726.Etanercept	Injection :25mg
M-024-0025	727.Etanercept	Injection: 50 mg
M-183-0005	728.Infliximab	Vial:100mg
M-024-0050	729.Secukinumab	Injection :150 mg
30. Nutritional Supplements/Metabolic disorders		
M-311-8022	730.Amino acid-based formula (0-12 months)	Powder
M-311-8042	731.Amino acid -based formula (over 1 year)	Powder
M-312-1001	732.Arginine	Capsule: 500mg
M-360-8010	733.Betaine	Powder:1g/teaspoon (180g bottle)
M-311-8001	734.Breast milk fortifier	Powder
M-312-2005	735.Ensure or alike	Oral liquid Can :200-240 ml
M-311-8090	736.Extensively hydrolyzed cow's milk protein (0-12 months)	Powder
M-312-2045	737.Fat emulsion for neonates	Emulsion: 100 ml
M-311-8010	738.Glucose-galactose intolerance-based formula	Powder
M-312-1050	739.Glycine	Capsule: 500mg
M-312-2010	740.L- carnitine	Solution: 30% (20ml)
M-311-8039	741.Low LCT- high MCT formula milk	Powder
M-311-8055	742.Methionine-threonine-valine-free &low-isoleucine formula (less than 1 year)	Powder
M-311-8056	743.Methionine-threonine-valine-free &low-isoleucine formula (1-8 years)	Powder
M-311-8021	744.MSUD analog formula	Powder
M-311-8036	745.MSUD Maxamaid formula	Powder

M-312-8080	746.Pediasure complete	Powder
M-311-8028	747.Phenylalanine- free formula for infants	Powder
M-311-8019	748.Phenylalanine-low formula for children	Powder
M-311-8060	749.Phenylalanine – tyrosine free formula (0-1 year)	Powder
M-311-8065	750.Phenylalanine – tyrosine free formula (1-8 years)	Powder
M-311-2090	751.Premature ready to feed infant formula	Liquid: 100 ml
M-311-8035	752.Premature infant formula	Powder
M-311-8040	753.Soya protein-based formula	Powder
M-150-0080	754.Velaglucerase alpha or alike	Vial: 400 U